
1 1

Combined System Overflow Working Group
Combined System Overflow Investment Plan



i i

Ray Dodson is a Civil Engineer with GHD, with over 40 years’ experience in the engineering 
of water and wastewater projects and general civil and hydraulic infrastructure works. Ray 
undertook the original Wastewater Rationalisation Assessment for the City of Launceston, and 
has been part of the project teams which have undertaken subsequent reviews/assessments 
for TasWater including the recent Launceston Sewerage Improvement Project (LSIP).

Cameron Jessup is a Senior Engineer in the Treatment Asset Performance team at TasWater. 
In this position Cameron has a particular focus on the performance and operation of sewage-
[...]
2	 Launceston’s combined system

Launceston was proclaimed a municipality on October 30, 
1852 and the first Launceston Town Council was elected 
in January 1853. An early priority was the provision of a 
clean  freshwater supply and this was achieved in 1857 by 
diverting water from the St Patricks River at Nunamara 
to Distillery Creek above Waverley, and piping it to new 
reservoirs around the town. With a piped water-supply 
in place it was then possible to consider a waterborne 
(carriage) sewage system that had become necessary and 
popular in European cities in the 1800s. The Launceston 
Town Council offered a prize for the design of a drainage 
system to serve an area bounded by the river to the north, 
Upton and Burke streets to the west, Tamar and Welman 
streets to the east, and Howick Street as the southern 
boundary. The ridge line to the valley through to South 
Launceston and Glen Dhu provided a natural boundary 
for the system (High St, Talbot Road, Normanstone Road, 
Westbury Road, Prospect Street, Cambridge Street, 
Brougham Street and Hill Street).

The competition entries covered two systems of 
sewerage schemes: a separate system where sewage 
and stormwater flows are collected in different pipes, 
and a combined sewer where everything is collected in 
one pipe. The Governor of Tasmania made the decision 
to accept the “combined system” solution. A tender for 
construction of the first stage along Margaret Street was 
awarded in 1860. The combined system was gradually 
extended across the closely settled parts of the town 
and by 1888, when Launceston was proclaimed a city 
(10,000 people), the system involved about 40 kilometres 
of sewers, of which about a quarter were trunk or main 
sewers. From the outset all sewers discharged directly 
to the North Esk River or the Home Reach of the Tamar 
Estuary. Today that would represent environmental 
disaster but in the context of the 19th century they were 
following European practice of the day.

As Launceston grew further to the north and to the east, 
and into the early part of the 20th century, the combined 
system was further extended to cover Trevallyn, Inveresk, 



6 7

Invermay, Mowbray Hill, the Glebe, East Launceston and 
Elphin, South Launceston, Sandhill and West Launceston. 
Construction of dwellings in Inveresk–Invermay and other 
lower lying areas of Launceston required small earth 
levees to line the river banks to keep back the extreme 
high tides and smaller flooding events in the river. The 
levees necessitated several large pump stations to enable 
the city to drain during periods of rain and high river-level 
events. Large pump stations were constructed at the 
corner of York and Margaret streets, Forster Street and 
Boland Street. Early reports point to the Forster Street 
outfall and pump station being designed as a holding 
basin for the sewage flow which was then released on the 
outgoing tide. The same reports record the Launceston 
Marine Board as the regulatory authority for the Estuary 
and rivers around Launceston.

In the late 1930s the state of the sewerage system in 
Margaret Street between York Street and the Estuary and 
around into Royal Park had again become a community 
issue and a new sewerage system was designed to 
transfer the main sewage flows from the Margaret Street 
and Esplanade areas further down the river to the main 
outfall at Forster Street. Note there was still no “sewage 
treatment” as such in Launceston. With the threat of 
hostilities in Europe and then World War II extending to 
the Pacific region, work did not commence on Margaret 
Street Pump Station and the City Rising Main (sewage) to 
Forster Street until 1954. It was completed several years 
later. The new St John Street Pump Station was also built 
to pump sewage from the east of the city up into the City 
Rising Main and on to Forster Street Pump Station and 
outfall. All sewage discharges were concentrated to a 
single point under Kings Wharf.

Until about 1950, urbanised settlement was mainly 
confined to the “bowl” of Launceston — this area 
coincided with the limits of the water supply area. 
The combined drainage area was proclaimed in the 
Government Gazette.

After World War II, with the return of service people 
and the beginnings of the baby boomer generation, 
Launceston needed to expand. New suburbs developed: 
in Trevallyn and down to the Power Station; Summerhill; 
Newstead/Elphin Rise; Mowbray/Mayfield/Newnham 
to the north; Kings Meadows and Youngtown Hill to 
the south; and South Ravenswood, Waverley, Riverside, 
Alanvale, and a little later Norwood.

As each of these new suburbs developed, sewerage 
services had to be extended and these were developed as 
“sewer and drainage districts” with the landowners paying 
a share of the cost under what was known as “benefiting 
area schemes”. All new suburbs were separated drainage 
areas. For example, Summerhill did not have a piped 
sewage-disposal system until the late 1960s; previously 
septic tanks were used.

Launceston’s attention turned to providing a flood levee 
system to protect the low-lying parts of the city from a 
probable maximum South Esk River flood event. With 
the more extensive levees came the need, during the 
1960s, to construct a system of ejector stormwater 
pump stations along the Esplanade (Willis, Tamar and 
Shields streets). These stations were required to pump 
stormwater from the city to the river against the tide, or in 
river flood situations.

At about the same time the rising main was extended 
north to Ti Tree Bend and the site of the current STP. 
With all the preparatory pieces of the revised sewerage 
system in place, work finally began on the initial stages of 
Ti Tree Bend Sewage Treatment Plant.

The surrounding councils each developed stand-alone 
sewerage treatment plants within their municipal 
boundary even though some were less than half a 
kilometre apart. The first one was Hoblers Bridge in the 
early 1960s, and Newnham and Riverside followed by the 
late 1960s.

Launceston began with screening and grit removal 
along with the new outfall at Ti Tree Bend in 1972. The 
development of the City of Launceston’s expanded 
suburbs was only possible by connecting the sewerage 
systems from these separated areas into the boundary 
of the combined area and hence on to Ti Tree Bend. 
Additional overflows from the combined area of East 
Launceston, Elphin and Newstead were necessary by 
the 1980s. With continued infill development a lot of 
the combined system’s capacity was exceeded and local 
flooding, with a mix of stormwater and sewage, was a 
common issue in the older areas of Launceston.

By the late 1980s, the wider Launceston area STPs and 
the inner city area’s combined system were at their limits. 
Inner city flooding during rain events was a common 
occurrence; combined area pipes were collapsing and 
the Ministerial Exemption for secondary treatment 
and disinfection was to be withdrawn for all the local 
sewage treatment plants in 1994. Launceston City 
Council, under the leadership of Mayor Jimmy Tsinoglou, 
raised the sewer rate by 30 per cent in 1988‒1989 to 
finance a sewer system renewal and expansion program 
commencing with the New Margaret Street Pump Station 
and associated pipework. Disinfection followed at Ti 
Tree Bend, and Hoblers Bridge sewage treatment plants 
and Council’s Killafaddy Sale Yards & Abattoirs were 
connected to Hoblers Bridge sewage- treatment plant in 
1994. The Margaret Street Detention Basin (undercover 
sewage and above-ground combined stormwater) was 
commissioned in 2003 and, together with the extensive 
pipe-renewal and improvement program, it has put an end 
to the frequent and extensive local flooding in and around 
the Margaret Street and central city areas (Figure 4).



8

Since 2000, with local flooding due to issues of pump 
capacity, pipe size or condition under control, only 
ongoing combined system asset renewal and continued 
extension of the pipe network has been needed.  
However, the reopening of the river banks to the 
community (fenced-in by the levee system since the 
1960s) has increased pressure for improvement in the 
look of the river banks and in water quality in and 
around Launceston.

Looking back to look forward it is evident that with 
each new generation in Launceston there has been a 
community push and need for a big step-improvement 
in the sewer and stormwater service. Nearly 50 years 
of river-water quality data (See Section 3.5 and Figure 
13) demonstrates the massive improvement in quality 

Figure 4 An example of Launceston and the Margaret Street local flooding prevalent from 1970 to 2000 (The Examiner newspaper 
Friday 20 December 1991 Page 3)

(lowering of pathogens) with each new major component 
of the modernised sewerage and drainage system. 
Lowering the level of pathogens in the Estuary ‒ another 
step to enable “full body immersion” (primary contact) ‒ is 
now achievable and should become the new target.



8 9

2.2	 Launceston’s sewerage 
	 treatment plants

The Greater Launceston area is currently served by seven 
STPs. The plant configuration and licensed discharge is 
shown in Table 1.

2.3	 Ti Tree Bend sewerage 
	 treatment plant

Ti Tree Bend STP treats wastewater from the Launceston 
combined system, as well as the separated sewer areas 
in West Launceston and Trevallyn. The plant provides 
secondary treatment and includes disinfection. The 
Average Dry Weather Flow (ADWF) to Ti Tree Bend STP 
is from 12 to 15ML/d.

Currently all inflows to the STP are, at a minimum, 
screened and de-gritted. Current peak inflows to the 
STP during rain events appear to be of the order of 

Table 1 Launceston’s sewage treatment plants and licensed discharge 
 

STP Licensed 
discharge kL/d Treatment type

Legana 540 3-cell lagoon system, inlet works and reuse system

Riverside 2800 Secondary treatment with disinfection

Ti Tree Bend 25,000
Secondary treatment with disinfection, balance of storm flow bypasses 
through a mixture of coarse screening and grit removal for flows up to 
2,300L/s and additional primary treatment for flows up to 1,400L/s

Hoblers Bridge 4500 Secondary treatment with disinfection

Norwood 4050 Extended aeration lagoon (Pasveer)

Newnham 3920 Secondary treatment with disinfection

Prospect 1720 Intermittent Decanted Extended Aeration Lagoon (IDEAL) with polishing 
lagoons

Figure 5 Ti Tree Bend Sewage Treatment Plant bypass flows at progressive stages of treatment

1400L/s (120ML/d) however the inlet works are sized for 
inflows of up to 2200L/s (200ML/d). Following screening 
and grit removal, flows are pumped into the primary 
sedimentation tanks for primary treatment. There is a 
bypass weir at the end of the primary sedimentation 
tanks that will divert flows greater than 700L/s (60ML/d) 
to protect the secondary treatment (aeration basins and 
secondary clarifiers) and disinfection processes. Excess 
flow for each process stage, as per the original design, 
overflow to the Tamar Estuary as shown in Figure 5. It 
is worth noting that bypassed flows are mixed into the 
final treated effluent so that some form of disinfection is 
applied to all STP discharges.

Combined System Overflow Investment Plan ‒ 2) Launceston’s combined system 

11 

 

Figure 5 Ti Tree Bend Sewage Treatment Plant bypass flows at progressive stages of treatment 

2.4 Service area and collection system 
The combined system area (Figure 6) makes up the vast majority of the Ti Tree Bend STP 
catchment. The plan view of the Ti Tree Bend STP catchment, and schematic layout of the 
sub-catchments associated infrastructure, is shown on TasWater Drawing Nos. TWA-16-
0411 Sheets 1 and 2 included in Appendix A. There are currently about 22,576 equivalent 
tenements (ETs) in the Ti Tree Bend STP catchment. Within this catchment there are 
significant sub-catchments which have a separated sewerage system but these sub-
catchments discharge back into the combined system. During dry periods all flows (sewage 
and permanent groundwater infiltration) are pumped to the Ti Tree Bend STP for treatment; 
however, during rain events, flows in excess of the collection system or pumps’ capacity are 
discharged (as combined sewer overflows) to the rivers or estuary. 



10

2.4	 Service area and 
	 collection system

The combined system area (Figure 6) makes up the vast 
majority of the Ti Tree Bend STP catchment. The plan 
view of the Ti Tree Bend STP catchment, and schematic 
layout of the sub-catchments associated infrastructure, is 
shown on TasWater Drawing Nos. TWA-16-0411 Sheets 
1 and 2 included in Appendix A. There are currently 
about 22,576 equivalent tenements (ETs) in the Ti Tree 
Bend STP catchment. Within this catchment there are 
significant sub-catchments which have a separated 
sewerage system but these sub-catchments discharge  

 
 
 
back into the combined system. During dry periods all 
flows (sewage and permanent groundwater infiltration) 
are pumped to the Ti Tree Bend STP for treatment; 
however, during rain events, flows in excess of the 
collection system or pumps’ capacity are discharged (as 
combined sewer overflows) to the rivers or estuary.

The breakdown of the sub-catchments is summarised 
in Table 2.

Figure 6 Launceston’s combined drainage area



10 11

Table 2 Ti Tree Bend STP Catchment’s Major Pump Station Sub-catchments 
 

Sub-catchment
Total ETs in 
sub-
catchment

Separated ETs in 
sub-catchment

% Separated 
ETs in sub-
catchment

Comments

Margaret 
Street 10,590 3371 (West Launceston 

and Trevallyn) 32%
Can be directly connected to the 
STP (diverted from combined 
system).

Esplanade/ 
St John Street 8257

3101 (Kings Meadows/
Newstead and Boland 
Street)

38%
Can be directly connected to the 
STP (diverted from combined 
system).

Forster Street 2526 45 2%

Hope Street 1202 961 80%

TOTALS 22,575 7,478 33%



12

3	 kanamaluka/Tamar 

Estuary
The public generally associates the term estuary with the 
mouth of a river — the location where the river meets 
the sea. However, an estuary is more accurately defined 
as “a semi-enclosed or periodically closed coastal body 
of water in which the aquatic environment is affected by 
the physical and chemical characteristics of both fluvial 
drainage and marine systems” (Edgar et al. 1999)6, that is, 
the area where freshwater and marine waters mix. Tides 
carry marine waters from Bass Strait upstream into the 
Estuary as far upstream as St Leonards on the North Esk 
River and the Cataract Gorge on the South Esk River. 
Thus, the Tamar River Estuary is formed at Launceston 
by the confluence of the South Esk and North Esk 
Rivers, some 70km upstream from the estuary mouth at 
Low Head. The Tamar is one of the longest estuaries in 
Australia.

The Estuary is a drowned river valley that formed 
between 6,500 and 13,000 years ago when sea level rose 
around 60m to near its current level (Foster et al. 1986)7. 
The main channel is quite deep in the lower estuary, 
reaching 45m in depth near Bryants Bay; however, 
upstream of Swan Point at Paper Beach, the estuary is 
subject to rapid infilling by sediments and becomes very 
shallow near Launceston. Tidal mudflats border the main 
channel of the estuary throughout its length.

At 214km, the South Esk River is the longest river in 
Tasmania. The South Esk basin, consisting of Macquarie, 
Brumbys Lake, Meander and South Esk catchments, is 
the main source of freshwater flows and sediments to 
the Tamar. At 98km, the North Esk River is considerably 
shorter. The topography of the Tamar catchment varies 
from low hills and plains characterised by agriculture in  

 
 
 
the Northern Midlands, to plateaus of the Western Tiers, 
Ben Lomond and Eastern Highlands. Together the Tamar 
and its tributaries drain a catchment area of approximately 
10,000 square kilometres, or 15 per cent of the state of 
Tasmania, and span seven local government areas (Figure 1).